Required

Radio control equipment set

8 AA Size batteries
for transmitter

Battery pack

Tools recommended

Long nose pliers

Hex wrench

2.5mm

Screwdriver

b <

S =

Included items ) -

Hex wrench with ! \ Wrench
1.5mm /
2mm >,

HO BAD

Reamer

k \




224064
ox8x2.5mm x2
Ball Bearing

84077
5x10x4mm x1
Ball Bearing

224065
ox11x4mm x6
Ball Bearing

40036
ox13x4mm x2
Ball Bearing

230063
5.1x7.5x0.7mm x1
Washer

39018
2.3x0.4mm x2
E Clip

38303
3x3mm x1
Set Screw

36210
2.6x10mm x4
Cap Head Screw

High - Low Speed Transmission

224065

— e = e = =

230020
(14T)

230020

230020
(18T)

230020
(177T)

224065

230020
(18T)

oy
-

230022 g \
‘g 2o
\ ("] x\

/ _-~" 230063

j1
!
-

230019
= 230021

224064

Direction

- o — e o e e e o e e e e e e e e e e e e e ey

Package 1

32310
3x10mm X5
Cap Head Screw

84135
Nylon Flange Nut M4 X1

32310
3x10mm X4
Cap Head Screw

32308
3x8mm x2
Cap Head Screw

31308
3x8mm x4
F/H Screw

230062
3.1x6x0.5mm x2
Washer

38404
4xdmm x1
Set Screw

Spur Gear / Slipper Clutch

230023

230023

230025

Package 1

230024

Package 1




224065
5x11x4mm x6
Ball Bearing

36208
2.6x8mm x3
Cap Head Screw

33306
3x6mm x14
B/H Screw

33310
3x10mm x4
B/H Screw

Transmission Gears

Package 2

230017 224065

230017

(21T) 224065

230017

2801z 224065

(21T) e

230016

224065

230015

230015

Package 3-1

%m‘ 230011

=

230031

33306
3xbmm x2
B/H Screw

33310
3x10mm x3
B/H Screw

32308
3x8mm x4
Cap Head Screw

230058
3x3x10.8mm x4
Pin

38303
3X2.5mm x2
Set Screw

o
g 230058
; @ 80
=

Center Transmission

Package 3-2

230058—— ﬁ




B Package 3-3

Radio Tray Assembly Package 3-5 & 3-6

32205
38312 2x5mm x2
3x12mm x14 Cap Head Screw
Set Screw
32208
230059 H:ﬂm 2x8mm x2
g.tBn':In;xI1I4 Cap Head Screw
eel Ba
32210
Hiu 2x10mm x2
aQ?DBN e Cap Head Screw
ylon Nu X
36210
2.6x10mm x3
2313431 e Cap Head Screw
B/H Screw
230033
I
230061
3x50x6mm x2
B/H Screw
e y \ -/
k. J
Package 3-5 & 3-6
36210
2.6x10mm x3 ? ?— 36210 32210
Cap Head Screw 2x10mm x2

Cap Head Screw

I 230027

"
= B
- Y
==

32205

H[i— 2x5mm x1

Cap Head Screw

/ —

230033

230027

230034

05



33310
3x10mm x7
B/H Screw

33310
3x10mm x7
B/H Screw

38303
3x3mm x3
Set Screw

31308
3x8mm x1
F/H Screw

Right Side Plate

RIGHT

,,,,,

Left Side Plate

LEFT

Package 3-5 & 3-6

230047

Package 3-5 & 3-6

Steering Linkage

R TR e v v ey e s e v e e s s e e e B e B U — e ey e

230040

31310
3x10mm x4
F/H Screw

33306
3xbmm x2
B/H Screw

230068
5.8mm x1

39008
Nylon Nut M3 x1

230059
5.8mm x2
Ball Flanged

33318
3x18mm x1
B/H Screw

33310
3x10mm x1
B/H Screw

33306
3x6mm x1
B/H Screw

230058
3x3x10.8mm x1
Set Screw Pin

36208
2.6x8mm x5
Cap Head Screw

224065
ox11x4mm x1
Ball Bearing

40036
ox13x4mm x1
Ball Bearing

37003
8x12x3.5mm x2
Ball Bearing

36206FH
2.6x6mm x4
F/H Screw

36208
2.6x8mm x5
Cap Head Screw

36225

Cap Head Screw

Linkage Bar & Servo Assembly

T —— —— ——

230059
> P # . :‘f.-'- ‘ e ..1.:
| _ : ; L2 { _ 2/ 1
¢ AN\ = 28
'.-" f;,;“ :.. ‘ \I .\?n,-';
' .'f
W\ o

230009

e e

Package 3-7

-

) — 230010

I
|
I
1
I
I
I
|
|
|
|
|
I
|
I
I
I
!
!
|
|
|
I
|
I
I
I
I
|
|
J

o — — — — ——— — —— e — —— e — o —— — —

DV 8 S
AT S T R T (T Y
o S LRELY L. T
AN T\
i’ ! i L1
| — b

rf tlll'l’_ """ = f-x":\
Ry i@ﬁ

DI SN
/Zﬁ/ / / N \;\} 1

Front & Rear Axle Assembly 2

o™= T mm Em oam oEm Em Em Em Em Sm em Em Em S Em SN SR En SR SR RN R ER SR Em RN Em En SN SR Em AN S Sm SN ER Em Em Sm Sm S Em o Em o Em o - = == ==

36206FH 230002 230001

/

230003
37003 ‘

—

08

Package 4 & 5

~. Please line up the bars with
the grooves inside the axle housing

T — o — e w—




36210
2.6x10mm x4
Cap Head Screw

230005 x4

224065
5x11x4mm x4
Ball Bearing

32322
3x22x16mm x4
Cap Head Screw

39008
Nylon Nut M3 x4

224065
5x11x4mm x4
Ball Bearing

Package 4

b

s
e e

as
L T T e -
e

230037

/

230005

Package 4

— s

224065

e o o o o o o o o o o o s o

0-30 degree w/ 10 degree per adjustment.
Default @ 20 degree

I ! \ ~ 7’

Initial 20°

230009

32320
3x20mm x4
Cap Head Screw

39008
Nylon Nut M3 x4

32314
3x14mm x1
Cap Head Screw

32316
3x16mm x1
Cap Head Screw

230059
5.8mm x2

230068
5.8mm x1

39008
Nylon Nut M3 x1

38312
3x12mm x4
Set Screw

32322
3x22x16mm x4
Cap Head Screw

39008
Nylon Nut M3 x4

224065
5x11x4mm x4
Ball Bearing

Package 4

224005P

-V

Servo Mount on Axle Housing

230069

Package 4

mmmmmmmmmmmmmmmmmmmmm

230035
(99.5mm)

230035

230010

mmmmmmmmmmmmmmmmmmmmm

Rear Straight Axle

REAR S

Package 5

230007

10



Rear Axle Adapter

Package 6

Shock Assembly

Cap Head Screw

Package 5 m

32325

3x25mm x2

Cap Head Screw
32316
3x16mm x2

Cap Head Screw

39008
Nylon Nut M3 x3

11

39008
Nylon Nut M3 x2

230028

)| ¢ SHOCK X4 + —
32320 REAR >‘< 230059
5.8mm
3x20mm x4
Cap Head Screw Steel Ball o —
/ 230041 |
i 230041 |
Sr L 2.3x0.4mm o T
Nylon Nut M3 x4 Y S =i | —D
230041 ‘{@?_ﬁ
224005P 6x1mm — - SN —F
2x10.8mm x2 O-Ring / e {'q;:_ﬂ_—j)}
Pin 230041 = A
S ( {J\ —
230043 — &&— f‘L =0
230041 — O sa——
@ 3x1.5mm ; U IR
230069 0-Ring ;,“ =
224005P-
230042-
\
27 Package 6
39008
- FRONT i —B B~ LEFT 02325 RIGHT
3x25mm x1 . V= | =y | <
Cap Head Screw giggf:] i | 22 W
n {ll - ; . Cap Head Screw
e ﬁ ¥
e eih 2 © 32325
3x16mm x2 : 32316 3X25mm x2
Cap Head Screw 32316 Cap Head Screw
33325
3X25mm X1
39008 B/H Screw
Nylon Nut M3 x3
39008
Nylon Nut M3 x2
230059
5.8mm x1
230060
Rear End Installation
32320
32325 3x20mm X2
3x25mm X1 Cap Head Screw




Battery Tray

Package 3-8 Front Bumper Package 3-8

31310 : ) Ny : 32212 . 1
_h@;f..!If,_.;'i-II.I.;!f!;jf,_‘l;:iij':-l!;-i-,:.;i;.!;-i._;i_};‘ 3x10mm x4 . E.f" . : 2x12mm x2 : :
| F/H Screw ; T 2 : B/H Screw : !
....................... - ! I : |
2 L ~ : E i E
: 230030 1 : . ' ;
[ 1 [ [ 1 I
I | | 1
. ; 31310 ! i N 33312 : :
: : ﬁ : ! "”‘ i 3x12mm x2
: | y ' : B/H Screw
: - ﬁ
I 1
I 1
| E 230029
: ! /
1 5™ -
E : .\
[ ! .
I i -
! , e | ||| = :
N P R —— L ....... . AN AN
\\ \ \ 1) y —a Y] BRI\ S
(| | ¢ Ext ." Ty . | _./J | = . _r ;'- = = V= ..
= %ﬂ%ﬁﬁ_ﬂ e
2 W\ e
230034

32212
2x12mm x2
B/H Screw

T T T e
R e
[!Ili!l r!inr!.'iii'l;'ig'll"l" IR I.J-_I I.J_I'[-]:I l.l;!:|||;!3 .J;I.||!:!i||1;l.[|!,|; I!.I|||'|-' i

33312 =
3x12mm x4 N
B/H Screw

loocooe
'oooce

230034

e e e e e e e e o,

"'-'-'-'--.'_:_'__-_-_.._'__'_-..___

o

|

|

II

.I

|

Body Post

I \
36210 : l
2.6x10mm x4 : :
Cap Head Screw : |
! !
; i
]
i I 33312
: : 3x12mm x1
| INITIAL POYSITlON f | B/H Screw
¥ |
230070 " ﬂi%x\\u__ o !
\ DA o o )
--..-n.‘ o o : )
230032 =3 Tt - =
F

N

T ————— —— O —— ——— — —

84135
Nylon Flange Nut M4 x4

ﬂuuuu

36210CH (=

84135

—— e e e e e e e e e ey




36205
2.6x5mm x1
Cap Head Screw

Body Details

230049 o

230055

36205
:“m 2.6x5mm x16

Cap Head Screw

36208
2.6x8mm x4
B/H Screw

230054

—__ | — 230053

36205
:“m 2.6x5mm x10

Cap Head Screw

36208
2.6x8mm x9
B/H Screw

NO.230055

230056

A\ .
i o= . ':. = .: ) __ —
IN{E-« ..-'; b !I'.*'F’ = 1 .---z T_ ¥ *‘ qf T Ty '_::i':.l i i -‘*,.r % -}
i) e S T 4:';':___.-2_.- h - ____.—.1__.\_.._._____.'_ A ] [
- t.' ee e - o —= | | | . .
] |/|

230055/ %

\ ! i

36205 — 8 i

230056 —

32208

H_ 2x8mm x1
Cap Head Screw

36205
:ﬂm 2.6x5mm x16

Cap Head Screw

36208
2.6x8mm x9
B/H Screw

| ) ﬂ'-ﬁ’ ;
230054 Il|
/

230055

15 16



32206
2xemm X2
Cap Head Screw

36205
2.6x5mm x2
Cap Head SCreW

33308
3x8mm x5
B/H Screw

36225

" Cap Head Screw

32208
2x8mm x2
Cap Head Screw

33308
3x8mm x2
B/H Screw

230054

230054

230054

230105N

230105N

230054

N

TR
Hmn
II.I.I I.l:' l.'_' Ii!-I-l'l-I'l'l.I-l'l;I-l|l.I.|||.!I|||,I.|||,Iu|||,lu ||.I|'|.I||'|!'_I". ||.|||.I".I",|:' I.l_' l.l.l-l

33308
3Ix8mm x2
B/H Screw

32208
2x8mm x24
Cap Head SC[‘EW

33312
3x12mm x2
B/H Screw

230052

230044 ; A

18




Replacement Parts Replacement Parts

230031 230041 230051 230059 230069 11110 230101

Painted Body
Al . 5 ..-"" .. E
[ k. e ‘-" B,

L0

Ball
< B» ._ Inner Foam for Tires

— fi_ PT 4
'I’ =

5.8mm

..--." T "'E"F s

2.6x6mm Screw
4PCS

10PCS

230002

230060 230070 224005P 230102

5 Pin Painted Body - Gray
% -, T

4PCS = [
st E-Clip
2.3x0.4mm
.@ 8PCS

4PCS
S D
O-Ring  O-Ring

€  3x3mm @ - § gpos  3x1.6mm  6x1mm
Set Screw 1PGpcs 1 8PCS 4PCS

=

e —

Spacer

= ) —— Sl S’
2PCS 2x10.8mm

230061 230071 224064 “230103

, Painted Blue Body with
Ball Bearing Accessories set

Screw ﬁ

3x50mm ; 33{ -

230023 230042

2PCS 2PCS

® © &

1PC 1PC 1PC

4PCS 4PCS

%
i

230062 224065 30104

Painted Gray Body with
Ball Bearing Accessories set

230024

Dy

230043

C—),

T

4x4mm
Set Screw
15T 1PC

od%

— 3.1x6x0.5mm
2PCS 2PCS

2PCS

5x11x4mm

230005 230063 37003

230025 230035

Ball Bearing

99.5mm L)
_1]14PCS
= Somm
- 1l 3PCS \—/
3.1x6x0.5mm 76mm

Washer
4PCS

5.1x7.5x0.7mm

- —T 2pPcs o) " 1PC  1PC 1PC  1PC

61.5mm

8x12x3.5mm

230036 230045

230055 230064 40036

Ball Bearing
Wheel
z &%/ = (I , .

) T =) 1PC
3x3x10.8mm 3x6mm
' Screw Pin Screw
" 2PCS 2PCS 4PCS 5x13x4mm

230017 230037 230065 84077

Tire Ball Bearing

5x10x4mm

2PCS = 2PCS

2PCS

84135 HB-5518MG

230038 230047 230056

Nylon Nut Flanged Servo 18 Kgs-cm

2PCS | 4PCS M4 10pcs

230067 870445

Body Decal

230039

-"_:;J :_E:;' L ...‘; T
iae : figy - /l’- &
i i . g, A
.!'!-"'-"I'-EF: Ao -?"4 ol Ir .I'__ 1.!|i:'- 4 ‘ |
2PCS 2PCS 2PCS

1PC

s

P> Screw Pin

230040 23004 230058 230068

1.8x60mm
_~ | 1PC

)
%Jt

10PCS 2PCS 1PC 1PC

3x3mm o

Set Screw 2pCSs
2PCS

S L= 3x3x10.8mm
~ Clear Body 10PCS

19 20




NO. 230060
Complete Shock Set

230025

230030 230070

T

230034

230024

230025

230070
>

230032

230041 || &2

NI

230041

230018
230048

230044

230048

230023 230012 (177)
< 230034

230028
|/

230031

230027
o 230042

224064

® o Q22060 230027
\ . ~ X 230034
' 224064 :
’" 230020
155# (18T) 230015
= O ‘ 84077 Y
o "" 230019 230017 &i; -
(14T) .
P | 224065
20018 224065 230020 \
= 224065

230016 \\\

230017

% 1M
L & 224065

230016

230060
224065

230017
(217T)

224065

230058

— — — — e e e e e e e e m— e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e— e e ee—

230035
, (76mm)
230010

230035
(90mm)

230010

2 230036
230068 | 230059 __
NN 230010
o s 230005 ‘ P 230036
? 230059
230035 = 230004 \ R i o
(61.5mm) Se) A @ VA — 230036 ) ~
QAL L _; e H.\. - % Y r / ~
|$ 2, 4 230069 w N »° v Ty
< % y 230036 ) i @ A
‘ ===\ /
20010 N 230009 ; 230006 & 0y - 2 - i 230003/ 7
230010 N - G
230035 “ 7 pd // 224005P l a7003 @
(&1 5mm) D) A 28008 GG & 230005 *
rd & 97N ' 37003 ., By
20055 O g s | 2000 /N S~
; o = ~ '- W —
= 230059 ™ o 230064 > . 230002 > ) 230064 :
: ~ i f i
230010 ! TN - e 5 S 230001 / Il@ ’ o e /i wy
~ p p o= S 37003 / P /SN D &

~ / 230085 Nl oA) o)

~ % 230003 R

230065 N 7 % Je
ki ~ / ~>

21 -



s

i/ Replacement Parts List
T

STANDARD PARTS

230001 Axle Locker (DC series) 230048 Wheels & Tires Set, 2 pcs. 11110 Inner Foam for Tires
230002 Ring Gear - 36T (DC series) 230049 DC-1 Clear Body 224005P Pin 2 x 10.8mm, 4 Pcs.
230003 Axle Housing 230051 Exterior Fender and Side Mirrors Set 224064 Bearing 5 x 8 x 2.5mm, 4 Pcs.
230004 Steering Hub Carrier 230052 Inner Fenders Set 224065 Bearing 5 x 11 x 4mm, 6 Pcs.
230005 King Pin Screw W/ Washer, 4 Pcs. 230053 F/R Light Cover Set 37003 Bearing 8 x 12 x 3.5mm
230006 Ackerman Plate , 2 Pcs. 230054 Body Detail Kit 40036 Bearing 5 x 13 x 4mm, 2 Pcs.
230007 Straight Axle Adpator 230055 Roof Rack and body Panels 84077 Bearing 5 x 10 x 4mm, 4 Pcs.
230008 Pinion Gear 15T 230056 Headlight Set with Bumper Emblem 84135 Nylon Flange Nut, 10 Pcs.
230009 Link Mount Set 230057 Side Mirror Plate 870443 Alum Collar

230010 Rod End Set 230058 Screw Pin 3 x 3 x 10.8mm , 10 Pcs.

230011 Front Bumper Mount 230059 Ball 5.8mm, 10 Pcs.

230012 Chassis Brace 230060 Complete Shock Set

230013 Skid Plate 230061 Screw 3 x 50mm, 2 Pcs.

230014 Spur Gear 32P - 56T 230062 Washer 3.1 x 6 x 0.5mm

230015 Gear Box 230063 Washer 5.1 x 7.5 x 0.7mm

230016 Output Shaft Set 230064 DC-1 Wheels, 4 Pcs.

230017 Gear Set - 14T & 21T 230065 DC-1 Tires, 2 Pcs.

230018 Hi-Low Speed Transmission Case 230066 DC-1 Clear Body with Accessories set

230019 Transmission Shaft Set (Included 230044, 230049, 230051, 230052,

230020 Transmission Gear Set - 14T, 17T, 18T x 2, & 21T 230053, 230054, 230055, 230056 and 230057)

230021 2-Speed Gear and Spacer 230067 DC-1 Body Decal

230022 2-Speed Transmission Parts 230068 Hex Ball 5.8mm, 2 Pcs.

230023 Slipper Clutch Set 230069 Wheel Hex Hub

230024 Motor Gear 15T, W/ Set Screw 230070 Body Foam Spacer, 10 Pcs.

230025 Motor Plate 230071 Body Clip, 8 Pcs.

230026 Electric Motor Heatsink

230027 Receiver Box

230028 Shock Tower, 4 Pcs.

230029 Battery Tray (DC series)

230030 Battery Strap (DC series)

230031 Chassis Rails (pair)

230032 Body Mount Set (FR / RR)

230033 Side Guards , 1 Pair

230034 Front / Rear Bumper Set

230035 Link Bar Sets

230036 Center Drive Shaft & Cup

230037 Front Drive Shaft, 2 Pcs.

230038 Rear Drive Shaft, 2 Pcs,

230039 Transmission Connector

230040 Steering Linkage Set

230041 Shock Parts

230042 Shock Body, 4 Pcs.

230043 Shock Springs , 4 Pcs.

230044 Spare Tire Bracket

230045 Aluminum Transmission Spacer

230046 Bottom Rolling Wheel

230047 Side Guard Lock

23

/)

i/ Replacement Parts List
e

SCREWS RTR PARTS ]
31308 M3 X 8 Flat Head Screw, 10 Pcs. 230101 DC-1 Painted Body - Blue
31310 M3 X 10 Flat Head Screw, 10 Pcs. 230102 DC-1 Painted Body - Gray
32205 M2 X 5 Cap Head Screw, 10 Pcs. 230103 DC-1 Painted Blue Body with Accessories set
32206 M2 X 6 Cap Head Screw, 10 Pcs. (Included 230044, 230101, 230051, 230052,
32208 M2 X 8 Cap Head Screw, 10 Pcs. 230053, 230054, 230055, 230056 and 230057)
32210 M2 X 10 Cap Head Screw, 10 Pcs. 230104 DC-1 Painted Gray Body with Accessories set
32212 M2 X 12 Cap Head Screw, 10 Pcs. (Included 230044, 230102, 230051, 230052,
32308 M3 X 8 Cap Head Screw, 10 Pcs. 230053, 230054, 230055, 230056 and 230057)
32310 M3 X 10 Cap Head Screw, 10 Pcs. 230105N Interior Seats - Plastic
32314 M3 X 14 Cap Head Screw, 10 Pcs. 11351 60A Brushed ESC, W/Drag Brake Model
32316 M3 X 16 Cap Head Screw, 10 Pcs. 11352 Electric 550 Motor - 27T for Brush ESC
32320 M3 X 20 Cap Head Screw, 10 Pcs. HB-5518MG Servo 18 Kgs-cm, Metal Gear
32322 M3 X 22 Cap Head Screw, 10 Pcs. HB-933MG Servo 3 Kgs-cm, Metal Gear
32325 M3 X 25 Cap Head Screw, 10 Pcs. HB-2.4G HOBAO 2.4G RC W/Receiver Set
33306 M3 X 6 Button Head Screw, 10 Pcs.
33308 M3 X 8 Button Head Screw, 10 Pcs.
33310 M3 X 10 Button Head Screw, 10 Pcs.
Jaa 12 M3 X 12 Button Head Screw, 10 Pcs.
33318 M3 X 18 Button Head Screw, 10 Pcs.
JG02D M3 X 25 Button Head Screw, 10 Pcs.
36109 O-Ring 6 x 1MM, 5 Pcs.
36110 O-Ring 3 x 1.5MM, 10 Pcs.
36205 M2.6 X 5 Cap Head Screw, 10 Pcs.
36206FH M2.6 X 6 Flat Head Screw, 10 Pcs.
36208 M2.6 X 8 Cap Head Screw, 10 Pcs.
36210 M2.6 X 10 Cap Head Screw, 10 Pcs.
36225 M2.6 X 25 Cap Head Screw, 5 Pcs.
38303 M4 X 4 Set Screw, 10 Pcs.
38312 M3 X 12 Set Screw, 10 Pcs.
38404 M4 X 4 Set Screw, 10 Pcs.
39008 Nylon Nut M3, 10 Pcs.
39018 E-Clip 2.3 x 0.4mm, 10 Pcs.

J

24



